ROFNATHECT 777y MU, 7 v ZISHAAARE T, 3. MELTwRRL. 7y v 2 LTIy ZID S £,
1 RO T LR 2O A LT, £ MY P TLREDNH S

BAEIFEINSBIO LT,
A
ASS
%Q
R%

INER BBISETIRNABDET, _
ERATETYIICEA LY R— NPV 7L 1
O T AHERHL TS, (- —

YIR—K P27

2. L CH2RLEHHALT 77y b 2KD X T E T,

No. DESCRIPTION QTY
g4l (M3 x 10 ML) BAMIEAL 2Tl 2 30, 1 | BRACKET KRB100-TOS 2
2 BRACKET TOP KRB100-TOS 1
3 FLAT HEAD SCREW M3x0.5x10 6
4 OVAL HEAD SCREW M5x0.8x14 4
5 FINISHING WASHER 5CW 4

Part No. Z1-901-170, IAO02603

RKIKUSUI KT Tt

K- Efiery— T224-0023 #HEHEHFKERILE 1-1-3 TEL: 045-593-0200 (fX)




Install the brackets to the instrument in the next procedure and build in it to the rack. 3. Using the accompanying screws and washers, mount the instrument in the rack.

1. Remove the rubber feet on the bottom panel. When parts such as carrying handle and
rubber foot are installed on the side panels, also remove the parts.

Ny

(o A

/N\CAUTION The instrument may fall.
Install the suitable support angles
applying to the used rack system to

support the instrument. \/

Imstrument

Support angle
2. As shown in figure, using the accompanying screws, install the brackets. Do not use No. DESCRIPTION Qry
except the accompanying screws (M3 x 10). 1 BRACKET KRB100-TOS 2
2 BRACKET TOP KRB100-TOS 1
3 FLAT HEAD SCREW M3x0.5x10 6
4 OVAL HEAD SCREW M5x0.8x14 4
5 FINISHING WASHER 5CW 4

I@“KIKUSU” KIKUSUI ELECTRONICS CORP.

1-1-3, Higashiyamata, Tsuzuki-ku, Yokohama, 244-0023, Japan




